2xBeam0808-72

4xBeam0824-32

5xBeam0824-48

7xBeam0824-80

1xBeam0824-96

1xBeam0824-128

4xBeam0808-136

7xBeam2424-312

1xD Shaft 4x160

6x8mm shaft 312

&

/
%
7
~
~

Parts List

4x42BYG Stepper Motor

4x42BYG Stepper Motor Bracket

3xLS Bracket

2xbelt clamp

2xU Bracket

2xFully Threaded Rod M4x248

8xShaft Collar-4mm

4xTiming Pulley 18T

2xM4 transmission

1xBracket 3x3

Ve

s \ e

0
Q
0
Q!
AY

Y/
<0
S

’

2xD Shaft 4x56

4xFlange Bearing 4x8x3

2xFlexible coupling-4x4mm

i
P

2x0Open-end Timing Belt Im

O
g

14 xPlate 3x6

10xLinear Motion Slide

2xcuttable linkage

4xgasket

1xDC plugs

1x3Dprinter extruder

298\

o




Parts List

34xNylon Lock Nut M4 8xPhilip's head screw M3x16 (f ~ 1xHex Screwdriver

12xNut M3 S 1xCross Screwdriver /

35xScrew M4 x8

42xScrew M4x14

4xBrass Stud M3x12+6 1xWrench &

4xPlastic Rivet R3075 ' 1xHex Allen Key

28xScrew M4x16

10 xScrew M4x22

4xplatform spring 4xA4988

2xtorsion spring = 1xDCcele 2560
6 xScrew M4x35 ‘

&
4
@
N
-
v

| 4xplatform binder clips %"\' 1xPower 12V10A
8 xScrew M4 x40 / |

1x3D printer bench .%# )
20xHeadless Set Screw M3 x5 ' § xsP P | 1xrampsl.4

1xreprap smart controller
()

S\

16xCountersunk Screw M3x8 1x3D printer box /ﬁ/
5xPhilip'shead screw M3x6 @ lxspirit level {;; 3xMicro Switch %







4xScrew M4*8

4xScrew M4*8







4xScrew M4*22

4xNylon Lock Nut 4mm







4xScrew M4*16







|This hole should prependicular to this plane.

2xNylon Lock Nut 4mm

3xHeadless Set Screw M3x5

@

>







.l







12xScrew M4*16






assemble ogee

2xNylon Lock Nut 4mm

2xScrew M4*14 <=
_

2xScrew M4*8 (ﬁ/

-

6xScrew M4*14



assemble oeea

Note: Assembly here




assemble eeee

i 6xScrew M4*14

\



assemble 0990




2xScrew M4*14

8xScrew M4*40






Adjust the Timming Pulley one right side a little bitl




You need to adjust this Timming Pully
to match another side Timming Pully
to make sure they're in parallel position

2xNylon Lock Nut 4mm

2xScrew M4*35




2xScrew M4*8

4xScrew M4*35




a

—
b7
o .
hw.ﬂ\

—
AN

(o o/

[ ]

2/
3 Q‘

Screw M4*8




4xScrew M4*14

Adjust the M4 Transmission
and make sure it in horizontal direction.




0 s




4xScrew M4*22

1

10xScrew M4*8

8 |4xSpring
sty =







2xNylon Lock Nut 4mm

2xScrew M4*8

jiil11)1111
[

2xScrew M4*8




Q e—
S =3 ©
o &S
- 05 .
g Q
&
@ @

adjust the Belt Clamp to make both sides of the belt parallel

i |




2xScrew M4*14

i)
o 4

Y

4
y

Vil










3xScrew M4*8







Not include parts list
but we provide stl file




